EPA 542-R-98-010
September 1998

Abstracts of Remediation
Case Studies

Volume 3

Federal
Remediation
Technologies

Roundtable
<www.frtr.gov>

Prepared by the

Member Agencies of the
Federal Remediation Technologies Roundtable



Abstracts of Remediation
Case Studies

Volume 3

Prepared by Member Agencies of the
Federal Remediation Technologies Roundtable

Environmental Protection Agency
Department of Defense
U.S. Air Force
U.S. Army
U.S. Navy
Department of Energy
Department of Interior
National Aeronautics and Space Administration
Tennessee Valley Authority
Coast Guard

September 1998



NOTICE

This report and the individual case studies and abstracts were prepared by agencies of the U.S.
Government. Neither the U.S. Government nor any agency thereof, nor any of their employees, makes
[...]
Hartford, CT 06106-5127 Boston, MA 02203
(860) 424-3018 (617) 573-9635
Waste Source: Type/Quantity of Media Treated:
Waste lagoons, open pit Groundwater
incineration, incineration residuald - 32.5 million gallons treated as of June 1998
handling, drum storage - DNAPL was observed in several monitoring wells on site
- Depth to groundwater was not provided for this site
Purpose/Significance of - Extraction wells are located in 2 aquifers, which are both heterogerfeous
Application: and anisotropic
UV/oxidation has been effective al - Hydraulic conductivity ranges from 0.023 to 300 ft/day
treating water contaminated with
pure phase contaminants, including
a mix of VOCs, PCBs, and metald.

126



Pump and Treat and Containment of Contaminated Groundwater at
the Solvent Recovery Services of New England, Inc. Superfund Site
Southington, Connecticut (continued)

Regulatory Requirements/Cleanup Goals:

- No cleanup goals or standards have been established as of the time of this report. A ROD is expectefil to be
finalized in 1999, at which time cleanup standards will be set. The ROD is expected to incorporate a yyaiver of
groundwater standards within the NAPL zone due to technical impracticability.

- A primary goal of the extraction system is to prevent migration of all contaminated overburden groundyyater
from the operations area at the site.

Results:

- Contaminant levels within the containment wall have not been reduced as DNAPL continues to dissolye into
the aqueous phase.

- During the past three years, containment of the plume has been maintained the majority of the time, ajpd wells
down-gradient of the plume have not had increased contaminant levels. Containment was lost less thian four
days over the three years of operation.

- From July 1995 to July 1997, approximately 4,344 pounds of VOCs have been removed from the groyhdwater.

Cost:
- Actual costs for pump and treat were $5,556,900 ($4,339,600 in capital and $1,217,300 in O&M), whigh

correspond to $265 per 1,000 gallons of groundwater extracted and $1,280 per pound of contaminantfremoved.
- Expedited review of design documents helped to minimize costs for this application.

Description:
Solvent Recovery Services of New England, Inc. (SRS) reclaimed spent industrial solvents for reuse or fplending
from 1955 until March 1991. Chemicals from site activities and process sludge were disposed of in two [pn-site
unlined lagoons from 1955 until 1967, when they were closed. For several years thereafter, wastes weng burned
in an open pit incinerator at the southeastern corner of the operations area, and incinerator ash was used as fill at
the facility. Operating practices for handling of spent solvents resulted in spills and leaks to the soils. Ffom

1980 to 1982, EPA conducted numerous investigations of the SRS site. The site was placed on the NPJL in
September 1983 and a non-time critical removal action memorandum was signed in April 1993.

The groundwater containment system consists of 12 extraction wells and a down-gradient steel sheet pijle wall
that extends to the bedrock. Eleven wells are located along the interior of the wall, and one well is locatgd in the
center of the containment area. Containment of the plume has been maintained 98% of the time over afthree year
period. UV/oxidation has been effective at treating water contaminated with pure phase contaminants, ijpcluding

a mix of VOCs, PCBs, and metals, to levels that meet state discharge standards.

127



This Page Intentionally Left Blank

128



GROUNDWATER PUMP AND TREAT
(NONCHLORINATED CONTAMINANTS)

ABSTRACTS

129



Pump and Treat of Contaminated Groundwater at
the Baird and McGuire Superfund Site,

Holbrook, Massachusetts

Site Name:
Baird and McGuire Superfund siteg

Location:
Holbrook, Massachusetts

Contaminants:

Volatiles - nonhalogenated
(BTEX); semivolatiles -
nonhalogenated; polycyclic
aromatic hydrocarbons (PAHSs,
acenaphthene, naphthalene, 2,4-
dimethylphenol); organic

Period of Operation:
Status: Ongoing
Report covers: 4/93 - 2/97

pesticides/herbicides (dieldrin,
chlordane); heavy metals (lead);
and nonmetallic elements (arsenidg
- Maximum initial concentrations
measured at the site were VOCs
(>1,000 ug/L), SVOCs (>10,000
ug/L); concentrations of specific
contaminants not provided

Cleanup Type:
yFull-scale cleanup (interim results

Vendor:

Metcalf & Eddy Services
Walsh Contracting
Barletta Engineering

Treatment System Operator:
Tim Beauchemin

U.S. Army Corps of Engineers
696 Virginia Road

Concord, MA 01742-2751
(978) 318-8616

State Point of Contact:
Harish Panchol
Massachusetts DEQE
(617) 292-5716

Technology:
Pump and Treat
- Groundwater is extracted using ¢
wells, located on site, at an avera
total pumping rate of 60 gpm
- Extracted groundwater is treated
with chemical treatment (addition
of ferric chloride, lime slurry,
phosphoric and sulfuric acids, and
ammonium sulfate), clarification
aeration, filtration, and carbon

Cleanup Authority:
CERCLA Remedial
b - ROD Date: 9/30/86
je

adsorption
- Treated groundwater is reinjecte
through infiltration basins

HEPA Point of Contact:
Chet Janowski, RPM
U.S. EPA Region 1
John F. Kennedy Federal Building)
One Congress Street
Boston, MA 02203

(617) 573-9623

Waste Source:

Surface impoundment/lagoon,
hazardous materials storage,
discharge to septic system,
discharge to wetlands

Purpose/Significance of
Application:
Groundwater contaminated with &
wide variety of contaminants;
relatively expensive remediation,
with high capital costs for

treatment system.

Type/Quantity of Media Treated:
Groundwater

- 80 million gallons treated as of February 1997
- LNAPL observed in several monitoring wells on site
- Groundwater is found at 10-15 ft bgs

- Extraction wells are located in 3
nearby surface water

- Hydraulic conductivity ranges from 0.5 to 45 ft/day

aquifers, which are influenced by 3

130



Pump and Treat of Contaminated Groundwater at
the Baird and McGuire Superfund Site,
Holbrook, Massachusetts (continued)

Regulatory Requirements/Cleanup Goals:

- Cleanup goals were established to be maximum contaminant levels (MCLSs) as defined by the primar
drinking water standards and the state of Massachusetts drinking waster quality criteria. Cleanup go
established for benzene (5 ug/L), toluene (2,000 ug/L), ethylbenzene (680 ug/L), xylene (440 ug/L), 2
dimethyl phenol (2.12 ug/L), naphthalene (0.62 ug/L), acenaphthene (0.52 ug/L), dieldrin (0.000071 (
chlordane (0.00046 ug/L), arsenic (0.05 ug/L), and lead (0.05 ug/L).

- Additional goals were to remediate the contaminated aquifer within a reasonable time to prevent pres
future impacts to groundwater drinking water supplies, and to protect the Cochato River from future
contaminant migration by establishing hydraulic containment of the plume.

Is were
4.-
/L),

PNt or

Results:
- During the first two years of operation, the pump and treat system reduced average VOC and SVOC

yOC

concentrations. From 1994 to 1995, average VOC concentrations decreased by 16% and average S
concentrations by 48%. However, contaminant concentrations in some individual wells did not declin

over

this period and concentrations have not been reduced to below treatment goals. As of December 1995, 2,100

pounds of organic contaminants have been removed from the groundwater.

- Contaminants have been detected in down-gradient monitoring wells and plume containment has not{peen

achieved. A 1995 study made recommendations for achieving plume containment.

Cost:

- Actual costs for pump and treat were $22,726,000 ($14,958,000 in capital and $7,768,000 in O&M),
correspond to $284 per 1,000 gallons of groundwater extracted and $10,822 per pound of contamin
removed.

- Operating costs are relatively high because of the need to analyze for a large number of contaminant
need for an operator to be on-site 24 hours per day.

hich
t

b and the

Description:

Baird and McGuire Inc. conducted chemical mixing operations at this site from 1912 to 1983. Contamingtion of

an on-site public drinking water well was first detected in 1982 by the town of Holbrook. Also in 1982, a

Citizen
ed to an

complaint of an oily substance in the Conchato River, which runs along the eastern boundary of the site
inspection by DEQE. This inspection revealed that a tank farm was not lined or diked, sewage waste, p

cess

waste, and surface water runoff were collected in an open cesspool; and a black oily substance was beifng
discharged to on-site wetlands. During emergency removal actions by EPA in 1983 and 1985, a plume ¢§f VOCs

and SVOCs was identified in the groundwater beneath the site. The site was added to the NPL in Octo
and a ROD was signed in September 1986.

er 1982

The groundwater extraction system consists of six wells placed in the part of the plume where the higheft levels

of contamination were detected. Groundwater treatment includes equalization and removal of free float
product, chemical treatment (with ferric chloride and lime in one stage, and phosphoric and sulfuric acid
ammonium sulfate in a second stage), flocculation/clarification, aeration, pressure filtration, and carbon
adsorption, prior to discharge to infiltration basins. Above-ground biological treatment (using activated s

g
and

udge)

was included in the original design for this site, but was found to be not necessary, and deleted from thg

site. In addition, the report discusses the impacts of having concurrent groundwater and soil remediatio

treatment system. After three years of operation, the system has not met the cleanup goals establishedN:or this

activities at this site.

131



UV Oxidation at the Bofors Nobel Superfund Site

Muskegon, Michigan

Site Name:
Bofors Nobel Superfund Site -
Operable Unit 1

Location:
Muskegon, Michigan

Cleanup Type:
Groundwater Remediation

Contaminants:
VOCs and SVOCs

+ Benzene, Benzidine, 2-Chloroaniling
1,2-Dichloroethene, Trichloroetheng}
3,3-Dichlorobenzidine, Aniline, Vinyl
Chloride .

¢ Selected Maximum concentrations if
ug/kg — Benzene (60,000),
2-Chloroaniline (63,000), Aniline .
(10,000), 3,3-Dichlorobenzidine
(2,600)

Project Management:

U.S. Army Corps of Engineers
Carl Platz

Grand Haven Area Office

P.O. Box 629

Grand Haven, Michigan 49417
(616) 842-5510

Period of Operation:

e Full-Scale Treatment System
Operation since September 1994,

» Treatment Currently ongoing and
expected to last 50+ years.

SIC Code:
2869 (Industrial Organic
Chemicals)

Cleanup Authority:
CERCLA and State

ROD date

— September 17, 1990

Technology:
Groundwater Extraction and Onff
,Site treatment by UV Oxidation

Groundwater is extracted from
13 wells at the site.

Total flow rate from the
network of wells ranges from
390 to 500 gpm.

Extracted water was initially
sent through a chemical
precipitation step. This step
has since been removed fronj
the system.
Treatment steps include: duajt
media filtration, UV
Oxidation, GAC treatment
(polishing), pH adjustment,
stripping for ammonia removl

and neutralization.

Treated water is discharged
an-onsite surface water body,
(Big Black Creek)

Vendor:

Kevin Dulle

Sverdrup Environmental
400 South 4 Street

St. Louis, Missouri 63102
(314) 436-7600

Type/Quantity of Media Treated:

Groundwater

» 700 million gallons extracted since
1994.

» 7,500 pounds of organic contaminamts
removed from extracted groundwatdr

Waste Sources:
Disposal of process wastes in

site

10 unlined impoundments at fhe

Regulatory Requirements/Cleanup Goals:

The following list contains current discharge limits for selected
contaminants. All limits have been established by MDEQ and are maxilmum USEPA Region V
allowable concentrations, based on weekly effluent sampling.
Purgeable Halocarbons - 5 ug/L (each)

Purgeable Aromatics - 5 ug/L (each)

Aniline - 5 ug/L
2-Chloroaniline - 10 ug/L

Regulatory Points of Contact:
John Fagiolo

77 West Jackson Blvd
Mail Code: SR6J
Chicago, Illinois 60604
(312) 886-0800

Dennis Eagle
MDEQ-ERD

Knapps Centre

P.O. Box 30426
Lansing, Michigan 48909
(517) 373-8195

Purpose/Significance of Application:

The extraction and treatment system has successfully contained migration of contaminants from the sitg

consistently met discharge requirements since system startup in 1994.

and

132



UV Oxidation at the Bofors Nobel Superfund Site
Muskegon, Michigan(continued)

Results: Costs:
» The extraction and treatmen]  The total capital cost for construction of the treatment system was
system is containing the $12,200,000. Yearly O&M costs average $763,000. Over three years

groundwater contamination capital plus O&M costs translate to $19.61 per 1,000 gallons of grour]

the
Hwater

plume at the site. treated, or $1,830 per pound of organic contaminants removed. Yearly (p&M

» Contaminant concentrations|  costs translate to $3.27 per 1000 gallons of groundwater treated, or
in the treatment system pound of organic contaminants removed.
effluent have been
consistently below surface
water discharge limitations
for the site.

305 per

Description:
For approximately 20 years, chemical process waste liquids and sludge were routinely disposed in 10 u

lined

surface impoundments at the site. In addition, impoundment berms occasionally failed, releasing sludgeffinto
nearby surface water bodies. In 1978, thirteen extraction wells were installed at the site to collect contarpinated
groundwater down gradient of the impoundments. Collected water was treated in an existing system locfited at a

nearby facility, and was subsequently sent the local POTW for additional treatment. A Record of Decisid

(ROD) was signed in September 1990, specifying construction of a new on-site treatment system with Uy

oxidation as the primary treatment technology.

Under direction of the USACE, treatability testing and treatment system design were performed in 1991
1992. In 1992 a contract was awarded for construction of the treatment system. In September 1994, cor
of the system was completed and full-scale treatment was begun. The treatment system originally consi
metals precipitation pretreatment, dual media filtration, UV oxidation treatment for removal of organics, (
treatment (polishing), pH adjustment, stripping to remove ammonia and neutralization. After one year of

n

and
struction
ted of:
AC

operation, the metals precipitation step was determined to be unnecessary, and was removed from the {featment

train. Treated water is discharged to an on-site surface water body (Big Black Creek).

The treatment system is currently in operation and is successfully containing groundwater contamination
site. It is estimated that significant reductions in groundwater contaminant concentrations will not be rea

at the
zed

until the sources of contamination (impoundment soils and sludge) are removed or isolated.

133



Pump and Treat of Contaminated Groundwater at
the City Industries Superfund Site

Orlando, Florida

Site Name:
City Industries Superfund Site

Location:
Orlando, Florida

Contaminants:

Chlorinated solvents and BTEX
- Initial contaminants of concern
included 1,1,1-DCA, 1,1-DCE,
methylene chloride, vinyl chloride,
PCE, TCE, 1,1,1-TCA, benzene,

Period of Operation:
Status: Ongoing
Report covers: May 1994 throy
May 1997

hh

toluene, ethylbenzene, acetone,
MEK, MIBK, and phthalates

- Maximum concentrations
detected in 1988 included 1,1-DC
(6,000 ug/L), acetone (146,000
ug/L), and MIBK (78,000 ug/L)

Cleanup Type:
Full-scale cleanup (interim results

=

Vendor:

Design: Jerry Peters
PEER Consultants P.C.
12300 Twinbrook Pkwy, Suite 410
Rockville, MD 20852

(301) 816-0700

Construction and O&M: ERM-
EnviroClean, Inc.

250 Phillips Blvd #280

Ewing, NJ 08618

(609) 895-0050

State Point of Contact:
Don Harris

Florida DEP (FDEP)
Twin Towers Office Bldg.
2600 Blair Stone Road
Tallahassee, FL 32301
(904) 488-0190

Technology:

Pump and Treat with Air Stripping
- Extraction system consists of 13
recovery wells installed across the
width of the initial contaminant
plume

- Treatment includes an
equalization/neutralization tank
followed by an air stripping tower